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Naxogin-250

Tablets

&Upjohn

Naxogin (nimorazole) is chemically: 1-(N-B-ethyl-morpholino)-5-
nitroimidazole.

Microbiology - Naxogin is a chemotherapeutic agent endowed with high
activity against Trichomonas vaginalis and other protozoa (including Giardia
intestinalis and Entamoeba histolytica). It is also active on anaerobic bacteria
such as Bacteroides.

The ;nirlwimum trichomonacidal concentration ranges between 0.3 and 3
mcg/ml.

Clinical Pharmacology - Naxogin is well absorbed after oral administration.
Doses of 1 g of nimorazole €very 1Z fours for three consecutive times have
given rise to blood fevels of 16 mcg/ml after 3 hours from the first administra-
tion, of 28 mcg/ml at the 25th hour and of 7.5 mcg/ml 12 hours after the
last administration.

Naxogin is eliminated mainly via the kidney; the concentrations of nimorazole
and its active metabolites in urine and vaginal secretion are by far higher
than the trichomonacidal ones. After the administration of 1 g of Naxogin
at intervals of 12 hours for three consecutive times, the concentrations in
vaginal secretion, measured at the 24th, 48th and 72nd hour, resulted to
be of 129 mcg/g, 95 MCg/g and 4 mcg/g respectively.

Tolerability - Systematic controls of the hematological and hematochemical
paramgters have not shown any noteworthy alterations in the subjects
treated.
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INDICATIONS - Naxogin is indicated in the treatment of infections due to o
Trichomonas vaginalis.

CONTRA-INDICATIONS - Known hypersensitivity to the product.

DOSAGE AND ADMINISTRATION - The cycle of oral treatment with Naxogin
is of 2 tablets daily, one in the morning and one in the evening after meals,
for 6 consecutive days.

For a rapid treatment, recent discoveries have given very good results with
a 24 hour administration according to the following dosage schedule
tablets in 'fhe morning, 4 tablets in the evening and 4 tablets next morni
after meals. ?
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